
i 
 

LIST OF TABLES 

 

No Title Page No. 

1 Water requirement of 

KCAET campus 

32 

2 Details of gravel bed 38 

3 Results of physical and 

chemical analysis 

43 

4 

 

Turbidity in different 

samples 

46 

5 pH in different samples 47 

6 Iron content in different 

samples 

48 

 

 

 

 

  



ii 
 

LIST OF FIGURES 

 

No Title Page No. 

1 Particle size distribution curve 

of filter sand 

24 

2 Under drainage system 36 

3 Filter unit with tile pieces 44 

4 Filter unit with coir fibers 45 

5 variation in turbidity for different 

samples 

46 

6 Variation in pH for different 

samples 

47 

7 Variation in iron content for 

different samples 

48 

8 General layout of water 
[...]
from acid-activated almond and either steam-activated pecan or walnut 

shells were the most effective in removing metals like iron, mangenese 

from drinking water of all the systems evaluated. Binary mixtures of acid-

activated almond shell-based carbon with either steam-activated pecan 

shell- or walnut shell-based carbon removed nearly 100% of lead ion, 90–

95% of copper ion and 80–90% of zinc ion. Overall performance data on 

the Envirofilters, suggested that these prototypes require less carbon than 

commercial filters to achieve the same metal adsorption. 

Sadiq et al. (2003) evaluated performance of slow sand filters, To 

obtain an optimal removal efficiency of about 95 to 100 percent through 

slow sand filters, the filtration rates and sand bed depths should range 

from 0.2 to 0.3 m
3
/h and 75 to 100 cm, respectively. 

Bong-Yeon Cho (2005) conducted a study on Iron removal using 

an aerated granular filter Laboratory scale experiments concerning iron 

removal from artificial raw water by an artificial filter using anthracite as 

filter media were conducted. The major findings were that iron oxidation 

and removal by an aerated filter is mainly a catalytic chemical reaction 

rather than a biological reaction. Further, iron removal does not perform 

effectively without aeration. Iron removal was very effective when the pH 

was weakly acidity. Iron oxide attached to the surface of the media is 

identified as ferrihydrite, which catalyzes the oxidation of iron as shown 

by Mossbauer spectra analysis. 



12 
 

Tekerlekopoulou & Vayenas (2006) studied the ammonia, iron and 

manganese removal from potable water using trickling filters. The mean 

size of the gravel and hence, the specific surface area was found to be 

critical for optimal iron removal. The effect of the operational conditions 

on the physico-chemical and combined physico-chemical and biological 

iron oxidation was also studied. Experimental results showed that the 

combined, as well as the simultaneous removal of the aforementioned 

pollutants, can be achieved by single-step filtration.  

Pratiksha et al. (2006) assessed the quality of drinking water in 

Chandrapur District.  Their study was carried out to have an understanding 

about the pollution status of Chandrapur district, particularly water quality 

in vicinity of Industrial area. Environmental studies were carried out on 

ground and surface water to find out the physico-chemical parameters like 

pH, BOD, COD, DO, hardness, alkalinity, fluorides, chlorides, TDS and 

turbidity. Seven samples were collected from different sites to evaluate the 

drinking water quality in and around Chandrapur district. The analysis of 

various parameters using standard methods (APHA/NEERI) and their 

comparison with WHO standard values, suggested that most of the 

parameters were within permissible limit given by Bureau of Indian 

standards (BIS). Concentration of parameters beyond the limits in some 

stations could be reduced and could be an invaluable source for domestic 

purposes in the region. 

Mahvi et al. (2007) evaluated total coliforms and turbidity removal 

of water in the continuous sand filter. The continuous filter is a kind of 

sand filter, which will operate without any interruptions for backwashing 

and also it accepts high-suspended solid levels in feed stream. Fouled sand 

is continuously removed from the filter bed, washed and recycled back 

without interruption with filtration process. Various samples of water with 

certain amounts of turbidity enter through a feed pipe and being 

distributed to the filter. A central column runs from top to bottom of the 



13 
 

filter. The water is led through an outer tube in the column by a set of 

radial, distributor arms. The polluted water flows up ward through the 

sand bed. The water emerges; clean, in the top section of the tank, and 

eventually spills over a weir, and then inters into a discharge pipe. In this 

research, the continuous sand filter was studied to determine its 

disinfection efficiency in addition to turbidity removal. The results showed 

that the filtered water had a high quality and the turbidity reduction was 

95.5 %. Inspecting the work of the filter had revealed that the removal 

rates of coliforms and microbial colonies were 99.67 % and 98.99 % 

respectively. On the other hand, by the use of direct filtration, turbidity 

reduction was over 97 %. This continuous sand filter has the advantage of 

stable operation and more energy saving as compared to the conventional 

ones. 

According to Tekerlekopoulou, and Vayenas(2007) Pilot scale 

trickling filters were constructed and tested in order to study biological 

removal of ammonia, iron and manganese from potable water. The effect 

of the size of the support material on nitrification performance was studied 

extensively. The mean size of the gravel and hence, the specific surface 

area was found to be critical for optimal nitrification operation. A steady-

state model developed in previous work was used to predict filter’s 

performance. The model was very accurate only for the gravel size for 

which maximum nitrification rates were observed. The effect of the 

operational conditions on the physico-chemical and combined physico-

chemical and biological iron oxidation was also studied. It was found that 

the contribution of biological oxidation is significant, increasing filter’s 

efficiency by about 6% and reducing the required filter depth by about 

40%. Manganese biologicaremoval was studied using gravel with small 

mean diameter, thus providing high specific surface area. Feed 

concentrations up to 4.0 mg/l were treated sufficiently. Finally, 

experiments were performed to investigate the simultaneous removal of 



14 
 

ammonia, iron and manganese. Experimental results showed that the 

combined, as well asthe simultaneous removal of the aforementioned 

pollutants, can be achieved by single-step filtration. 

Gidde et al. (2008) conducted a study on the Bentonite clay 

turbidity removal by herbal coagulant- a rural water treatment technology. 

Unlike cities whereas fairly large population is using water filters, aqua 

guards; the rural population is thriving on the contaminated water supply 

due to lack of financial resources and other pressing essentialities of life. 

Therefore, it is vital that with increased emphasis on augmenting the 

source of drinking water, efforts should also be made simultaneously for 

ensuring its quality. In rural context, both availability of material used in 

the purification and its acceptability as environmentally safe has to be 

ensured. This applied research project has shown that turbid water can be 

treated to the same degree achieved by imported chemicals, by using a 

natural substance which can be purchased locally from villagers. Moringa 

oleifera - Alum Blend has been found to be a good substitute to Alum, in 

addition to its being a natural product with wide availability and cost 

effectiveness. Advantage observed by introducing the M oleifera seeds as 

primary coagulant and coagulant aid has potential for its use in 

coagulation of turbid water with high turbidity removal rate ranging from 

89 - 99%. Conjunctive use of Moringa oleifera with Alum showed 40-60% 

Alum saving. 

Al-Rawi (2009) did a study on sand filter capping for turbidity 

removal for potable water treatment plants of Mosul/Iraq. Sand filter 

capping had been tried as an alternative for the currently practiced rapid 

sand filters. A 1000 m
3
/day capacity pilot plant constructed along with a 

full scale water treatment plants was used for this purpose. Four levels of 

sand material with respect to grain size and thickness were used. This 

study gave a result of reducing filter numbers or increasing the plant 

capacity by two folds in the minimum. Economic revenue was gained 



15 
 

through reduction of disinfection doses as well as reduction in filter sand 

material. Runtimes of filters were increased by 2 – 3 folds indicating 

capability of more furnished water productivity and fewer amounts for 

backwash need. Above all the water produced was of very good quality 

that met the most stringent specifications and promoted health. Capping 

sand filters were proven to suitably operate under varying conditions of 

influent turbidity and filtration rates. 

Toshiya et al. (2010) reported the turbidity removal effect and 

surface charge shift for electrochemically treated retentate without 

coagulant addition. In this study comparative testing showed that the 

electrolytic treatment increased aggregate size and enhanced the turbidity 

removal effect up to 75% on average with increasing retention time. Even 

though the Al ion concentration in the retentate was much lower than 0.1 

mg/L, along with the large upward shift of surface charge, the turbidity 

removal effect was enhanced considerably with independently stabilized 

pH compared with alum as the coagulant. Comparison between the 

charging behaviors indicated that the electrochemical treatment generates 

polymeric Al hydroxide species that form adsorption layers with fewer 

defects, thereby inducing a stronger removal effect. 

2.3 Water treatment plant 

Water to be supplied for public use must be potable i.e., 

satisfactory for drinking purposes from the standpoint of its chemical, 

physical and biological characteristics. Drinking water should, preferably, 

be obtained from a source free from pollution. The raw water normally 

available from surface water sources is, however, not directly suitable for 

drinking purposes. The objective of water treatment is to produce safe and 

potable drinking water. Some of the common treatment processes used in 

the past include Plain sedimentation, Slow Sand filtration, Rapid Sand 



16 
 

filtration with Coagulation-flocculation units as essential pretreatment 

units. 

Bhunia (1986) examined the Optimal Design and Operation of 

Wastewater Treatment Plant and developed a dynamic model for the entire 

wastewater treatment system. Process dynamics were incorporated into 

cost estimates for the design and operation of the treatment system. An 

optimization technique was employed to obtain the minimum, total 

discounted cost . Both fixed and variable costs were considered in a single 

objective function. The treatment plant model includes primary 

clarification, aeration, secondary clarification, gravity thickening and 

anaerobic digestion. The dynamic model of a primary clarifier includes a 

non-steady state advection-diffusion equation which considers turbulence 

and deposit resuspension. From this an optimal depth to maximize 

efficiency was obtained. The activated sludge process model distinguishes 

between particulate and soluble substrates, and calculates oxygen 

requirements and sludge production from transient inputs and varying 

operating strategies. 

 

Katsuyoshi and Mangara (1999) studied the design of water 

treatment facilities. According to their study, the main factors to be 

considered for the design of a water treatment plant are; (1) type of water 

source, (2) finished water quality, (3) skill of facility operators and (4) 

available size of funds. 

 

Vitaly et al. (2005) studied the removal of cryptosporidium parvum 

oocysts by rapid sand filtration with ballast flocculation-filtration and 

intermediate downwashes. This study demonstrated that addition of ballast 

particles consistently reduces the frequency and duration of the ripening 

sequence based on the assumption that partially positive charged kaolin 

particles may adsorb onto the surface of c. parvum oocysts and neutralize 



17 
 

their negative charge.The proposed view was successfully developed into 

a ballastedflocculation filtration technique used to enhance removal of 

inorganic particles and c. parvum oocysts. 

 

Gupta et al. (2005) assessed water treatment plant by Monte Carlo 

Simulation(MCS). This paper develops and demonstrates the methodology 

to assess the reliability of water treatment plant (WTP) using Monte Carlo 

simulation technique for desired effluent water quality. WTP was designed 

optimally based on nominal values of input variables and model 

parameters (i.e., specific gravity of floc, viscosity of water and 

sedimentation basin). This approach was applied and illustrated for a 

50,000 m
3
/day conventional WTP treating raw water with suspended solid 

concentration of 200 mg/litre. The reliability of this plant was found to be 

95.24% based on statistics of parameters using 5000 MCS trials and thus 

failed to achieve the desired water quality standard for 4.76% of time due 

to uncertainty of variables. 

 

Peter (2006) examined the design aspects of the burgowan water 

treatment plant. The design of a new 20 ml/d augmentation to wide bay 

water’s burgowan water treatment plant resulted in several innovative 

features incorporated into the design. Along with conventional design for 

turbidity and colour removal, the plant incorporated treatment units for the 

treatment of taste and odour and iron and manganese and with lime/carbon 

dioxide stabilisation of the treated water. 

 

Goula et al.(2008) determined several specific aspects of the 

potable water application (low solids mass and volume fraction) to derive 

a computational tool computationally much more efficient (due to the 

independent handling of flow field and different particle classes) than the 

corresponding tools employed to simulate primary and secondary waste 

water settling tanks. The present code is modified based on data from a 



18 
 

real sedimentation tank. Then it is used to assess the significance of 

extending the feed flow control baffle of this particular sedimentation 

tank. 

 

Angreni (2009) studied about the optimisation of conventional 

drinking water treatment plant in Indonesia. Conventional drinking water 

treatment plant consists of coagulation, flocculation, sedimentation, 

filtration and disinfection units. Depending on water quality influent, each 

unit can be optimized to achieve the desired water quality effluent, both in 

design and operation stages. They presented a review on optimization of 

conventional drinking water treatment plant that eventually proposing a 

method to maximize process efficiency with less risks. Overall 

optimization was carried out by dynamic programming to meet drinking 

water quality standard. 

 

Boccelli et al. (2010) observed the Drinking water treatment plant 

design incorporating variability and uncertainty in Office of Research and 

Development, National Homeland Security Research Center, U.S. This 

study presented an optimization framework for investigating the effects of 

five variable influent parameters and three uncertain model parameters on 

the least-cost treatment plant configuration that reliably satisfies an 

effluent particulate matter concentration constraint. The inclusion of 

variability and uncertainty can also produce a shift in the locations of the 

least-cost configuration regions, which are dependent on the expected 

influent water quality and the magnitude of variability and uncertainty. 

The additional information provided by incorporating the variable and 

uncertain parameters illustrates that parameter distributions related to the 

primary removal mechanism are critical, and that contact and direct 

filtration are more sensitive to variability and uncertainty than 

conventional filtration. 

 



19 
 

Mamta et al. (2012) examined the Operation and Maintenance of 

Water Treatment Plant. The study on water treatment plant at Bank Note 

Press (BNP) campus, Dewas, India revealed that a set pattern of operation 

and maintenance is being followed due to which it continues to fulfil the 

requirement of the people. The alum dose ranges from 30-80 mg/l and the 